SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

Date: 2 AUG 2017 14:43:29

Date: 2 AUG 2017 14:5800

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGECHHEKABS PABS
20 dhiffe_BPURIOUS | INE_ABS PASS 20 dblfe—$PURIOUS LINE ABS PASS
10 dBm ﬂ 10 dBm \|
0 dem ‘HL 0 dBm L
-10 dBm -10 dBm J VL |
SPURIOUS_LINE_ABS |
n -30 dBm
-30 dBm ji(
i L LI 4 e
il et s il r') ‘ J | H . ElBrrH N al e [
-50 dBm Yt AL Lu'r-ﬂ'lq,.’\hl TN P
4 ¥ t
AP RV EVRVTI AL Y NV I I P a0 dom
-60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ]| |5 oRete
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.34 dBm -10.66 dB
2.475 GHz 2.490 GHz 1.000 MHz 248322 GHz -40.69 dém -15.69 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -16.54 dBm -6.54 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49409 GHz -35.77 dém ~22.77 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -33.08 dbm -23.98 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49543 GHz -41.66 dBm -28.66 dB 5 575 GH= 2,500 GHz 1,000 MHz 257737 GHz 4769 dbm 50,60 db
2.496 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 20.02 dem -9.97 d& 2,550 GHz 2.595 GHz 1.000 MHz 2.59490 GHz -46.90 dbm -21.90 dB
T
] [ j ] >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.AUG 2017 14:50.48

Date: 2.AUG.2017 14:59:10

. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th_IIP. SPURIOUS_LINE_ABS PASS
10 dBm 10dBm
0 dem e e e ,.,..A,\
-10 dem | | l |
= | | |
SPURIOUS_LINE_ABS | { L‘
30 dem ]
Mw h I T \ - M“»_
- -40 dBm
40 dom— o
-50 dBm
50 dem
-60 dBm
-60 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 oz (5o
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55171 GHz -0.43 dBm -30.43 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49023 GHz -31.64 dém -6.54 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -29.13 dBm -19.13 dB
2490 GHz 2.495 GHz 1.000 MHz 249476 GHz -29.59 dém -16.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -27.56 dem -17.56 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49551 GHz -35.76 dBm -22.76 dB 5575 CH= 2590 GHz 1,000 MHz 3 57524 o= 28 92 dBm ~15.92 db
2496 GHz 2.520 GHz 100.000 kHz 2.51845 GHz -0.02 dBm -30.02 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59011 GHz -44.34 dBm -19.34 dB
Y
I [ 1 ] i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-22

of 30




s=amranas. FCC RF Test Report Report No. : FG760506-01B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A7-23 of 30
TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
A A AN AAANAA 40 dBm AR A A ARSI
x CPp———— LAnadd s aas il - v v x Srapg——y——— VA WA A Vg -
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | || Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz B66.44928 MHz -46,91 dBm -21.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -46,93 dem -21,93 de
1.000 GHz 2,490 GHz 1.000 MHz 2.47287 GHz -46.34 dBm -21.34 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -46.60 dBm -21.60 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,98524 GHz -43,30 dBm -18,30 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08766 GHz -43,18 dBm -18,18 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40.88 dBm -15.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -41,02 dBm -16.02 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77139 GHz -38.02 dBm -13.02 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76939 GHz -37.76 dBm -12.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85413 GHz -37.70 dBm -12.70 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.80014 GHz -37.74 dBm -12.74 d&
L I J v L )it J L
Date: 2.AUG, 2017 14:01:57 Date: 2,AUG.2017 14:02:50
Spectrum == spectrum -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PABS Limit ¢heck PABS
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS
-20 dBm
_LINE_ABS | SPURIOUS_LINE_ABS
A A AABAAAIA 40 dBm AR At AAAAABA
MMW - - i ' M PN W PR PRV P Py WA e o
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 891.17181 MHz -46.84 dBm -21.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -46,62 dem -21,62 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45351 GHz -46.44 dBm -21.44 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14369 GHz -46.36 dBm -21.36 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98814 GHz -43,10 dBm -18,10 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08524 GHz -43,15 dBm -18.15 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.02 dBm -16.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.83807 GHz -41.11 dBm -16.11 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76539 GHz -37.74 dBm -12.74 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77389 GHz -37.94 dBm -12.94 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.70164 GHz -37.56 dBm -12,56 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.77264 GHz -37,70 dBém -12.70 dB
( ) J o ( ) ] T

Date: 2AUG 2017 14:04:24

Date: 2.AUG.2017 14:05:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-24 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-

01B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 2 AUG 2017 14:11:28

Date: 2 AUG.2017 141221

Spectrum ué' Spectrum ué:'
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
AR A APAAANA . o [l -40 dem N PPPINY
- b - x rp——— Ml "
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -46.62 dBm -21.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.01349 MHz -46.77 dBm -21,77 d8
1.000 GHz 2,490 GHz 1.000 MHz 2.29363 GHz -46.64 dBm -21.64 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.32094 GHz -46.44 dBm -21.44 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99734 GHz -42,93 dBm -17.93 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08572 GHz -43,34 dBm -18,34 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -41.10 dBm -16.10 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40,92 dBm -15.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -37.94 dBm -12.94 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76639 GHz -37.99 dBm -12.99 d&
18.000 GHz 26.000 GHz 1.000 MHz 192.78464 GHz -37.56 dBm -12,56 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.88463 GHz -37.57 dBm -12.57 dg
l )i ) 2 [ )i ) e

LTE Band 7 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
LA A 40 dem Y PP R Yy
PRV P P T T M ¥ ——" hd 2 P Bt AU i fratrnt e froed ¥ e = v
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -46.70 dBm -21.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.98601 MHz -46.77 dBm -21.77 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -40.36 dBm -15.36 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48330 GHz -45.64 dBm -20.64 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98282 GHz -43,33 dBm -18,32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03621 GHz -43.25 dBm -18.25 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -40.98 dBm -15.98 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.97 dBm -15.97 db
10.000 GHz 18,000 GHz 1.000 MHz 15.76339 GHz -37.94 dBm -12.94 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77039 GHz -37.37 dBm -12.87 d8
18.000 GHz 26.000 GHz 1.000 MHz 15.7921% GHz -37.32 dBm -12.32 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.78614 GHz -37.77 dBm -12.77 db
( ) ] ( ) wa

Date: 2AUG 2017 14:18:32

Date: 2.AUG.2017 14:19.25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-25 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ué' Spectrum ué:'
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS
-20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
INPAA A HAAAATIY, 40 dBm AR N AAPN N
TR P N e T v u v v TR PR e o v M v v
el et MM
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | || Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 877.59870 MHz -46.85 dBm -21.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.93103 MHz -46.80 dBém -21,80 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.46542 GHz -46.42 dBm -21.42 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.27576 GHz -46.66 dBm -21.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98476 GHz -43,30 dBm -18,30 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08476 GHz -43,17 dBm -18.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -41.05 dBm -16.05 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.78 dBm -15.78 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75939 GHz -37.97 dBm -12.97 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76389 GHz -37.98 dBm -12.98 d&
18.000 GHz 26.000 GHz 1.000 MHz 12.80014 GHz -37.55 dBm -12,55 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.08424 GHz -37.74 dBm -12.74 d&
L I J v L )it J L

Date: 2 AUG 2017 14:20'58

Date: 2 AUG.2017 14:21:52

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum == spectrum -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
P PYPRY PO _40 dBm TRAA A AAMA AN
gy e r— VTS Vo M A g v v ] e e v S v el M A i ~ A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -46.95 dBm -21.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 877.11384 MHz -46.95 dBm -21.95 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.29314 GHz -46.52 dBm -21.52 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.29810 GHz -46.62 dBm -21.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98660 GHz -43,22 dBm -18,22 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03476 GHz -43,02 dBm -18.02 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -40.97 dBm -15.97 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85006 GHz -41.13 dBm -16.13 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76289 GHz -37.87 dBm -12.87 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76889 GHz -37.79 dBm -12.79 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90963 GHz -37.61 dBm -12.61 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78614 GHz -37.72 dém -12.72 dB
{ ) J o ( I ] T

Date: 2.AUG 2017 14:28:03

Date: 2.AUG.2017 14:28.56

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-26 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band

7 [ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg

Mode Auto Swesp

Date: 2 AUG 2017 14:35:07

Date: 2 AUG.2017 14:36:00

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
s AAA S AN A SN 40 dBm A A A AR A AR
——— Wi A Vi - v wwr e ———_ Vi AN g = v
MW LT e—" SN Ny
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | || Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.19040 MHz -46.75 dBm -21.75dB 30,000 MHz 1,000 GHz 1.000 MHz 889.23288 MHz -47.05 dBm -22,05dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -38.78 dBm -13.78 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -40.99 dBm -15.99 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99831 GHz -43,39 dBm -18,30 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08282 GHz -43,15 dBm -18.15 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.01 dBm -16.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84957 GHz -41.16 dBm -16.16 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77639 GHz -38.02 dBm -13.02 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77339 GHz -37.68 dBm -12.68 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.79614 GHz -37.74 dBm -12.74 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86213 GHz -37.58 dBm -12.58 d&
L )i ] 2 [ )i ) e

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
LA A A AAR R, _40 db SdTAA A
X ——— o A Vi > o m '3 ——— A Ay ~ e
i e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz —46.74 dBm -21.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 803.77561 MHz -46.87 dBm -21.87 d
1.000 GHz 2,490 GHz 1.000 MHz 2.48280 GHz -46.28 dBm -21.28 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.24945 GHz -46.66 dBm -21.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99540 GHz -42,78 dBm -17.78 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03621 GHz -43.14 dBm -18.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -40.98 dBm -15.95 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.81 dBm -15.81 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -37.90 dBm -12.90 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76789 GHz -37.95 dBm -12.95 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.79514 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79714 GHz -37.59 dBm -12.59 dB
{ ) J o ( I g

Date: 2.AUG 2017 14:37.33

Date: 2.AUG.2017 14:38.26

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-27 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 11.90 dB

SGL Count 100/100

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PAES
SPLRIOUS | INE ABS BAES _10 ddRR—BBURIOUS JINE ABRS
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
Y PPPRY Y _40 dBm IALRAA A A AA ARSI
T T e VTORETENTY TR v W e e TR e L e i it "aaa o
WP P RS
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -46.93 dBm -21.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.80310 MHz -46.79 dBm -21.7% dB
1.000 GHz 2,490 GHz 1.000 MHz 2.33782 GHz -46.72 dBm -21.72 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.32740 GHz -46.40 dBm -21.40 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -27.00 dBm -2.00 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53266 GHz -23.75 dBm -4.75 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89105 GHz -40.93 dBm -15.93 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.94 dBm -15.94 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75339 GHz -37.83 dBm -12.83 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76889 GHz -37.76 dBm -12.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80614 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89863 GHz -37.68 dBm -12.68 dg&
L I J v L )it J L

Dater 2 AUG 2017 14:44:38

Date: 2 AUG.2017 14:45:31

LTE Band

7/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
N PPN oUW 40 dBm N TPP ISP IPUN 'S .

I P PR T VY ¥

MMWWW Mk

-60 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 935.76962 MHz -46.91 dBm -21.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -46.82 dBm -21.82 dB

1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -41.49 dBm -16.49 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -43.38 dBm -18.38 dB

2,580 GHz 5.000 GHz 1.000 MHz 4.98282 GHz -43,08 dBm -18.08 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03814 GHz -42,91 dBm -17.91 d8

5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.94 dBm -15.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.11 dBm -16.11 dB

10.000 GHz 18,000 GHz 1.000 MHz 15.76589 GHz -37.92 dBm -12.92 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77789 GHz -37.91 dBm -12.91 d8

18.000 GHz 26.000 GHz 1.000 MHz 15.79764 GHz -37.47 dBm -12.47 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.77114 GHz -37.53 dBm -12.53 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
TP PV 40 dBm IR A A AN
MMWWW M M i ¥ v : PN P R P S Al i ~ "
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | || Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 861.11694 MHz -46.86 dBm -21.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -46.97 dBm -21,97 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.77 dBm -20.77 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44,96 dBm -19.96 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99540 GHz -43,18 dBm -18,18 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08089 GHz -43,08 dBm -18,08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.02 dBm -16.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.81 dBm -15.61 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76189 GHz -37.76 dBm -12.76 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77139 GHz -37.90 dBm -12.90 d&
18.000 GHz 26.000 GHz 1.000 MHz 12.78914 GHz -37.45 dBm -12,45 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85213 GHz -37.72 dém -12.72 dB
L I J v L )it J L

Dater 2 AUG 2017 14:54:08

Date: 2 AUG.2017 14:55:01

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum == spectrum -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS
-20 dBm
_LINE_ABS [ SPURIOUS_LINE_ABS
IR S A ASA A AR _40 dBm IR A AA AN
z An = y—— Lae o Sl ~ o T3 rry ——— Lieaddt A da il o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -47.00 dBm -22,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.78161 MHz -46.90 dBm -21.90 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14220 GHz -46.70 dBm -21.70 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.30257 GHz -46.57 dBm -21.57 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -31.10 dBm -6.10 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53702 GHz -32.,42 dBm -7.42 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -40.96 dBm -15.96 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41,05 dBm -16.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76589 GHz -37.91 dBm -12.91 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77389 GHz -37.99 dBm -12.89 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84063 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.84163 GHz -37,79 dBm -12.79 dB
{ ) J o ( I ] T
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saronas. FCC RF Test Report

Report No. : FG760506-01B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0091
40 Normal Voltage 0.0088
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0096
0 Normal Voltage 0.0092

-10 Normal Voltage 0.0092 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0090
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG760506-01B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.07 5.48 6.29 6.32
Middle CH 4.99 5.42 6.2 6.2 PASS
Highest CH 5.22 5.42 6.09 6.26
SPORTON INTERNATIONAL INC. Page Number : A38-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o Att 0d8 AQT 2ms @ RBW 20 MHz o Att 0d8 AQT 2ms @ RBW 20 MHz
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum =
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—_— —
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o Att 0d8 AQT 2ms @ RBW 20 MHz 0d8 AQT 2ms @ RBW 20 MHz
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saronas. FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 2 AUG.2017 15:18:22

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o Att 0d8 AQT 2ms @ RBW 20 MHz o At 0d8 AQT 2ms @ RBW 20 MHz
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Middle Channel / 1RB

Middle Channel / Full RB

Date: 2 AUG.2017 151805
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0ds AQr 2ms @ RBW 20 MHz o att 3008 AQT 2ms @ RBW 20 MHz
S - ~ N ~
0.0 < o 0.0 T o
\ X B X
1E4 ~ - 1E4 -
3 5 N 5
| 3 A
1 \\
| \
I 5 5
1E- \ A 1E- b -
CF 2.595 GHz - Mean Pwr + 20.00 dB CF 2.595 GHz - Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 i y G ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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Highest Channel / Full RB
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1951 dém 26,36 dBm 6.45 dB 2.87 dB 4.93 dB 6.09 dB 6.43 dB Trace 1 | 20,14 dém 27,84 dBm 7.70 d8 3.04 d8 5.04 d8 6.26 d8 7.04 dB
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saronas. FCC RF Test Report

Report No. : FG760506-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 478 | 494 | 987 | 979 | 14.15  14.36 | 20.06 | 20.18
Middle CH - - - - 501 | 4.86 | 9.77 | 9.69 | 14.09  14.33 | 20.06 | 20.10
Highest CH - - - - 486 | 492 | 959 | 9.69 | 1457 | 14.81 | 20.30 | 20.22

SPORTON INTERNATIONAL INC. Page Number : A38-4 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Spectrum
Ref Level 30.00 cbm

(=]

Offset 11.90 dB & RBW 100 kHz

o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.44 dBm| ™M1[1] 13.92 aBm)
2.57451800 GHz 2.57246000 GHz
= nd 11 26.00 dB| @ ; nd 26.00 dB|
04 A, A\ -~ B, .7 7GUODDN M 12 0d o L ol B, F.‘_,\A_,\ + FIGDORR M 12
| q factof 539.1 ! Q factor 521.3]
\
od | 0 di
| I
| 12 . /
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/ 4 /
20d - -20d 7
\ .
Ll
1\ Asther? (i »
s T AR AT v
-40 ds -40 di
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.574518 GHz 13.44 dam nd8 down 4.775 MRz ML 2,57246 GHz 13.92 dam nd8 down 4.935 MRz
T 1 2,570112 GHz -12.75 dbm nd8 26.00 dB TL L 2,570042 GHz -12.00 dBm n 26,00 d8
T2 1 2,574888 GHz -12.42 dBm Q factor 539.1 T2 1 2.574978 GHz -12.11 dém Q factor 521.3

L I ]

Date: 2 AUG.2017 15:08:03
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Date: 2 AUG.2017 150813
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 1+.16 dBm)| ™M1[1] 13.75 aBm)
2.59648900 GHz 2.59460000 GHz
20 1 20 T
nds M 26.00 dB| ‘\,\ nd 26.00 dB|
AT FAIAT) e W -1 L 5.005000000 MHz| Mo a B 4.855000000 MHZ]
d 5! X, e s d U\ i
1 7 Q factor \ s10.4] w o tacter VY 5344
o4 0d E
{ /
T
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20 d [ 20 d /
TN , foonl ] 2
Remy = S0dm a4 LAY
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,596489 GHz 14.16 dBm nd@ down 5.005 MHz M1 2.5946 GHz 13.75 dBm nd@ down 4,855 MHZ
T 1 2,592522 GHz -11.57 dam nd8 26.00 dB TL L 2592502 GHz -12.10 dBm nd8 26,00 d8
T2 1 2,597527 GHz -12.07 dém Q factor 51B.8 T2 1 2.597358 GHz -12.20 dém Q factor 534.4

L I ]
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.90 di RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.46 dBm| mili] 13.79 dBm)|
2.61834900 GHz, 2.61914800 GHz,
e 'gdB 26.00 dB| & ndB 26.00 dB|
o o - 55 A i 5
04 - L B 855000000 MHZ 104 o - Q&’M‘\,}"‘,,J\ 4.915000000 MHZ]
/ Q factor 539.3) ; ' factof | 532.9)
I \
ad ) od |
| |
\ T4
-t0d - -10d -
\
20 d A 20 di /
i A Sl
A et S T .k AT
B B e i
-40d -40 d
-50d -50 o
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 2.618349 Ghz 14.45 dBm ndB down 4.655 MHz ML 2.619148 GHz 13.79 dBm ndB down 4,915 MHz
TL 1 2615082 GHz -11.96 dém ndé 26.00 dB TL 1 2.615062 GHz -12.35 dém ndé 26.00 d8
T2 1 2,619933 GHz -11.59 dém Q factor 539.3 T2 1 2.619978 GHz -12.44 dBm Q factor 532.9
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saronas. FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 2 AUG.2017 15:11.06

Spectrum o Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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= nd 26.00 dB| @ b nd 26.00 dB|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.577138 GHz 15.06 dam nd8 down 9,87 MHz ML 2.572882 GHz 14,20 dBm nd8 down 9,79 WHz
T 1 2,569945 GHz -10.82 dbm nd8 26.00 dB TL L 2,570165 GHz -12.70 dBm n 26,00 d8
T2 1 2,579815 GHz -10.84 dBm Q factor 261.1 T2 1 2.579955 GHz -11.68 d8m Q factor 262.8
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Middle Channel / 10MHz / 16QAM
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Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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= N ndB 26.00 dB| @ ndB 26.00 dB|
T ! T y s 5
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I ! Y
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60 d -60 di
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 250546 GHz 15.78 dam nd8 down 9.7 MHz ML 2.503502 GHz 15.57 dam nd8 down 9.60 WHZ
T 1 2,590185 GHz -11.01 dam nd8 26.00 dB TL L 2,500145 GHz -10.16 dBm nd8 26,00 d8
T2 1 2,599955 GHz -9.85 dBm Q factor 265.6 T2 1 2.599835 GHz -11.45 ddm Q factor 267.5
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM
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Spectrum Spectrum
Ref Level 30.00 dbm  Offset 11,90 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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[@ 17k Max |
mili] 17.41 dBm| mili] 15.35 dBm|
2.6113440 GHZ| 2.6125420 GHz
e nde_ 26.00 dB| & X ndB 26.00 dB)|
104 A /‘V\/Leﬂ N 9.590000000 MHz| 104 s i ronhy | o B 9.690000000 MHz|
T Q factor 272.9) 7 Qfactor Y 269.9]
/ / \
od — od ] ¥
10 d Y 10d 3 ¥
- ] E ¥
/
20d . e R
P e Yk o o L N A Aoy ye
=y
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHZ CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2611344 Ghz 17.41 dBm ndB down 9.55 MHz ML 2.612542 GHz 15.35 dBm ndB down 9,69 MHZ
TL 1 2,610205 GHz -8.20 dBm nds 26.00 dB TL L 2.610125 GHz -11.05 dam nds 26.00 d&
T2 1 2619795 GHz -8.47 dBm Q factor 272.3 T2 1 2.619815 GHz -11.13 dam Q factor 269.6
e

- L )i ]

Cate: 2AUG.2017 151237

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Spectrum

(=]

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.91 dBm| ™M1[1] 13.49 aBm)
2.5731240 GHz 2.5753120 GHZ]
= F nd 26.00 dB| @ ™ nd 26.00 dB|
, B A e Bl A 14.145000000 MHz| ; . FoABY o 14.356000000 MH2]
o I TQ factor N 181.9 n D Q A " 179.4
o | o
e -' X
-10 df - ‘E -10 d -
-20 " “\ -20 di
/ . N
R S VAT o L andin WY VAL A
oA=hmo A =30 dbmr
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.573124 GHz 14.91 dBm nd8 down 14,145 MHz ML 2.575312 GHz 13.49 dam nd8 down 14,356 MHz
T 1 2,570427 GHz -12.07 dam nd8 26.00 dB TL L 2,570167 GHz -12.65 dBm n 26,00 d8
T2 1 2,584573 GHz -10.18 dém Q factor 1B1.9 T2 1 2.584543 GHz -11.26 d8m Q factor 179.4

L I ]

Date: 2 AUG.2017 15:13.07

L U ]

DCate: 2 AUG.2017 151318

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.15 dBm| ™M1[1] 15.22 aBmj
1 2.5940410 GHz 2.5967380 GHZ]
= ndB 26.00 dB)| @ "y nde 26.00 dB|
N L ) ot B A 14.086000000 MHZ| b A - AN . 14.326000000 MHz]
10 df - ot ﬁ ¥ 10 o el :
T Q factor 184.2] T = Q facxor \ 181.3)
ad . Jll od ¢
10 df s 10 d
‘.
20 d v 20 d
RN LY
- i AT W J s
20 d yu 30 AR AR L
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,594041 GHz 17.15 dBm nd@ down 14.086 MHz M1 2.596738 GHz 15.22 dBm nd@ down 14,326 MHZ
T 1 2,587957 GHz -8.37 dBm nd8 26.00 dB TL L 2587717 GHz -10.59 dBm nd8 26,00 d8
T2 1 2,602043 GHz -8.71 dBm Q factor 184.2 T2 1 2.602043 GHz -10.22 dém Q factor 181.3

L I ]

Date: 2 AUG.2017 15:13.48

L U ]

DCate: 2 AUG.2017 151358

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.76 dBm| mili] 13.31 dBm|
2.6180440 GHZ| 2.6088140 GHz
e ndg, '; 26.00 dB| & ndg, 26.00 dB|
o R 14565000000 MHz| n n By Ao 14.805000000 MHz]
1d Lo S xB'Wx_‘ / 10 d L P L NAN
T g a ractar \ 179.7] ;’ 7o beetor 176.2]
" L\
0 di 7 o T L
o i i LF] 2
-0 v -10 y -
/ [ A
20 df -20 df fl
i, A
Db Ve Ny / N Ny YV
| 30 i AR iy
W
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHZ CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2618044 GHz 13.76 dém ndB down 14.585 MHz ML 2.608614 GHz 13.31 dBm ndB down 14605 MHz
TL 1 2605157 GHz -12.27 dém ndé 26.00 dB TL 1 2.605067 GHz -12.34 dém nds 26.00 da
T2 1 2619723 GHz -12.23 dém Q factor 179.7 T2 1 2.619873 GHz -12.39 dém Q factor 176.2

J

Date: 2AUG.2017 15:14.28

L )i ] -

Cate: 2AUG.2017 15:14.38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 11,90 db @ RBW 1 MHz RefLevel 20.00 dbm  Offset 11,50 db @ RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.07 dBm| ™Il 16.05 dBm|
= e i T a ¢ na o e
- e —~— L p B LN S .
g Y T Yait 20.060000000 MHz| 104 R e AW e 20.180000000 MHZ]
7 Q factor \ 128.4 7 Q factor kN 127.9)
od A 0 d :
10 df ‘Y -10 o
\ |
-20d e - -20 di
|~ e P PPN S N
= 0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,575804 GHz 18.07 dBm ndB_down 20,06 MHz ML 2.578482 GHz 16.85 dsm ndB_down 20,18 MHz
TL 1 2,56993 GHz -7.30 dBm ndd 26.00 dB TL L 2.56089 GHz -9.08 dBm n 26.00 dB
T2 1 2,58999 GHz -7.44 dBm qQ factor 128.4 T2 1 2.59007 GHz -9.35 dBm qQ factor 127.8

L I ]

Date: 2 AUG.2017 15:16.06

L U ]

DCate: 2 AUG.2017 151616

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1823 dbm)| MI[1] 1660 aBm|
M 2.5927220 G M 2.5999950 G
- 2.5927220 GHz - a1 2.5999950 GHz]
i A e S P, 26.00 dB| A __ ndpx 26.00 dB|
o i T T Re T 20.060000000 MHz| 104 Vi B Rt i SN 20.100000000 MHz|
/ Q factor A 129.2| Ji Q factor 129.4
od I ! 0al
4
¥
-1od 1 L0 d
-20 4 -20 di — —
] - ER Ny o - .
=30 dr 0 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.592722 GHz 18.23 dam nd8 down 20,06 MHz ML 2.509995 GHz 16.60 dam nd8 down 20,1 WHz
T 1 2,58497 GHz -7.67 dBm nd8 26.00 dB TL L 2,58493 GHz -9.00 dBm nd8 26.00 d8
T2 1 2,60503 GHz -8.11 dBm Q factor 129.2 T2 1 2.60503 GHz -8.97 dBm Q factor 129.4

L I ]

Date: 2 AUG.2017 15:16.46

L U ]

DCate: 2 AUG.2017 151656

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL] 18.25 dbm| MiL1] 16.99 dBm|
1 2.6149550 GHz i 2.6055640 GHz]
20 = . Bt 26.00 dB| 20 . 1| nds — 26.00 dB}
04 A ¢ B 20.300000000 MHz| 104 Aavd ST e BT Y 20.220000000 MHz|
7 Q factor 120.9 7 Q factor \\ 128.9)
/ !
od 7 0 T
T/
/ i ;
-0 d -10 di
/ - ! \
20 d 20 d
17 = N, — ~
T Py - ~ e
) 30
40 d -40d
50 d -50 d
-60 df 60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.614955 GHz 16.25 dBm nd@ down 20,3 MHz ML 2,605564 GHz 16.99 dam nd@ down 20,22 MHz
T fy 2,59973 GHz -7.54 dam nds 26.00 dB TL L 2,50985 GHz -9.52 dam nds 26,00 da
T2 1 2.62003 GHz ~7.84 dBm q factor 126.8 T2 1 2.62007 GHz -6.35 dBm q factor 128.9

J

Date: 2AUG.2017 15:17.26

L )i ] -

Cate: 2AUG.2017 15.17.36

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG760506-01B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 452 | 451 | 9.01 | 9.05 | 13.49  13.43 | 18.46 | 18.38
Middle CH - - - - 453 | 456 | 9.07 | 9.05 | 13.43 | 13.43 | 18.26 | 18.46
Highest CH - - - - 455 | 447 | 897 | 9.05 | 13.46 | 13.46 | 18.54 | 18.62

SPORTON INTERNATIONAL INC. Page Number 1 A38-9 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 2 AUG.2017 15:08:43

Spectrum o Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.84 dBm| ™M1[1 12.64 aBmj
- . 2.57452800 GHz - 2.57228000 GHz
4.515424515 MHz M1 Occ B 4.505404505 MHz]
& A T
di s i 1 \n .
10 f = | 10 Sy - o
\ /
o4 - 0d /
7 ) ]
-10 df -10 d
/ 3 /
20 d 7 v 20d /
/ \ f
a d AT URAWS . Val
AR oA T T Camae
-40 ds
50 df 50 d
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.574528 GHz 13.84 dam ML 2,57228 GHz 12.64 dam
T 1 2,5702423 GHz 9.41 dBm Oce Bw 4.515484515 MHz TL L 2,5702522 GHz 6.30 dBm Oce Bw 4,505494505 MHz
T2 1 2.5747577 GHz 9.04 dbm T2 i 2.5747577 GHz 7.30 dam

L U ]

DCate: 2 AUG.2017 150853

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 2 AUG.2017 15:08:23

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.6a dBm| ™M1[1] 13.56 aBm)
- 2.59460000 GHz - 2.59627900 GHz
Occ B 4.525474525 MHz Occhive 4.555444555 MHz]
T P I A J
g £yt ) ana A N pedren A 0d s A, L
/ 7 \
K \
i A L L
o T E ]
! 4
-tod Z10d .
! \ \
-20d ii - -20 di -
o . UL o .
B S0 SRR
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5046 GHz 13.83 dam ML 2.505279 GHz 13.56 dam
T 1 2,5927522 GHz 9.39 dBm Oce Bw 4.525474525 MHz TL L 25026923 GHz 6.37 dBm Oce Bw 4,555444555 MHz
T2 1 2.5972777 GHz 5.81 dam T2 i 2.5072478 GHz 8.68 dam
—

L U ]

DCate: 2 AUG.2017 150834

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 2AUG.2017 15:10:04

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.90 di RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.04 dBm| mili] 14.21 dBm|
20 2.61792000 GHz, - 2.61794000 GHz,
”{ Oce Bw 4.545454545 MHZ| Y occew 4.465534466 MHZ]
- ~ - A A Iy % .
10 d Trf, pafulne - 10 d 7 - ATLNEAYS - - . ,,'\\.
/ |
T od T
\ | |
-10d
\ { 4\
\ / \
-20 df “
NAWEY P N o -~
- S, PatAtd S e
.
-40d -40 d
-50 df -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts Span 10.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 261792 GHz 14.04 dBm ML 2.61794 GHz 14.21 dBm
TL 1 2.6152423 GHz 7.59 dBm Oce Bw 4.545454545 MHz2 TL 1 2.6152622 GHz 8.47 dBm oce Bw 4. 465534466 MHZ
T2 1 2,6197877 GHz 5,45 dém T2 1 2.6197278 GHz 7.55 dém

L )i ]

Cate: 2AUG.2017 151014

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-

3456

FAX . 886-3-328-4978

Page Number : A38-10 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.40 dBm| ™M1[1] 15.43 aBmj
- " 2 1770 GHz - 2.5725420 GHZ]
- OccBw y 9.010989011 MHz x Occ B . 9.050949051 MHZ]
0u L T e e L Il I e 104 T~ ™ o TtV A TA C
[ ! 1
04 / 04 / \
| : ‘
10 df i ; 10 d vi
/ \ /
20 d 20 d
/ e v e e
- e — Rl oV o
a0 G - f i | oo e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.578377 GHz 15.40 dam ML 2.572542 GHz 15.43 dam
T 1 2,5706045 GHz 9.56 dBm Oce Bw 9.010985011 MHz TL L 2.5704645 GHz 8.30 dBm Oce Bw 9.050949051 MHz
T2 1 2.5795155 GHz 9.78 dam T2 i 2.5795155 GHz 9.13 dam

L I

Date: 2 AUG.2017 15:10:46

L U

DCate: 2 AUG.2017 151056

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.20 dBm| ™M1[1] 15.08 aBm)
- 2.5946000 GHz - . 2.5929420 GHZ]
- Occ Bw 9.070920071 MHz - E Occ B 9.050949051 MHZ]
L e A S e P e AT
10d 104
[ / \
o4 0d
{ /
-10 df -10 d
20 d \ 20 d "
Iy sy ! r\‘ -
il BV . R A ey
- LAV 3048y W
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2,5046 GHz 15.28 dam ML 2.502942 GHz 15.98 dam
T 1 2,5904246 GHz 10.29 dBm Oce Bw 9.070925071 MHz TL L 25004446 GHz 10.45 dBm Oce Bw 9.050949051 MHz
T2 1 2,5994955 GHz 8.80 dam T2 i 25094355 GHz 7.79 dam
—

L I

Date: 2 AUG.2017 15:11:26

L U

DCate: 2 AUG.2017 15:11.37

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum

Spectrum

(=]

Ref Level 30.00 dém  Offset 11,90 d& RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.15 dBm| mili] 15.00 dBm|
20 2.6141810 GHZ| - 2.6130420 GHz
Y Oce By 8071028971 MHZ, L Oce B 0.050949051 MHZ]
i s 7 T LA T o ]
104 s \ 1 10 di . R
7
0d i ool / )
BUE! / -10d
] I
|
S e A
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHZ CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2614181 GHz 15.15 dBm ML 2.813042 GHz 15.00 dBm
TL 1 2.6105245 GHz 9.31 dém Oce Bw 8.971028971 MHz TL 1 2.6104645 GHz 8.68 dBém Oce Bw 9.050949051 MH2z
T2 1 26194955 GHz 8.47 dbm T2 1 2.6195155 GHz .05 dbm

Date: 2AUG.2017 151207

L )i

Cate: 2AUG.2017 151217

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

Date: 2 AUG.2017 15:12:47

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1 13.20 aBm)
- - 2.5727650 GHZ]
b5 Occ B 13.486515487 MHe| GE Occ B 13.426573427 MHz|
) r S| R . Tir A A | o o 12
10 - 10 e
{ i \ |
od / 0 di !
\
i | |
-10 df 7 -10 d
\
20 d ,’ ¥ 20 d F. -
5 n VAN iy Ik s Y
a7 s vy p
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573214 GHz 15.15 dam ML 2.572765 GHz 13.20 dam
T 1 2,5707567 GHz 8.67 dBm Oce Bw 13.486513487 MHz TL L 2.5707867 GHz 7.72 dBm Oce Bw 13.426573427 MHz
T2 1 2,5842433 GHz 10.31 dam T2 i 2.5842133 GHz 7.63 darm

L U

Cate: 2 AUG.2017 151257

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 2 AUG.2017 15:13.28

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.46 dBm| ™M1[1] 13.17 aBm)
- 2.5913140 GHz - 2.5982070 GHZ]
o 13.426575427 MHe| Ol Bre 13.426573427 MHz|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501314 GHz 1446 dBm ML 2.508207 GHz 13.17 dam
T 1 25862567 GHz .92 dBm Oce Bw 13.426573427 MHz TL L 2,5852567 GHz 8.21 dBm Oce Bw 13.426573427 MHz
T2 1 26016833 GHz 8.38 dam T2 i 2.5016833 GHz 7.89 darm
—
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 2AUG.2017 15:14:08

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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mili] 14.56 dBm| mili] 14.48 dBm|
20 2.6151670 GHZ| - 2.6065960 GHz
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[ \ / |
ad | od !
] | / \
BUE! T -10d T
/ \ \ \
20 d oy -20 di T
| RSSTY W (SR RN A
LY - TR PPNy, Wt AN
a0 B |30 e
-40d -40 d
50 df -50 di
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CF 2.6125 GHz 1001 pts Span 30.0 MHZ CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615167 GHz 14.55 dBm ML 2.606598 GHz 14,48 dBm
T1 1 26057268 GHZ 8.74 dBm oce Bw 13.456543457 MHz T1 1 2.6057567 GHzZ 9.47 dBm oce Bw 13.456543457 MHz
T2 1 26191833 GHz .45 dbm T2 1 2.6192133 GHz 9.37 dém
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SPORTON LAB.
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LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Date: 2 AUG.2017 15:15:46

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 35 dBm)| ™M1[1] 17.01 aBm}
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573966 GHz 19,35 dam ML 2.576484 GHz 17.01 dam
T 1 2,5706893 GHz 11.19 dBm Oce Bw 18.461538462 MHz TL L 2.5707692 GHz 9.75 dBm Oce Bw 18.361616362 MHz
T2 1 2,5891508 GHz 10.50 dam T2 i 2.5891508 GHz 9.69 dam
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DCate: 2 AUG.2017 151556

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

Date: 2 AUG.2017 15:16.26

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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o — v oA
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CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.587368 GHz 17.86 dam ML 2.500994 GHz 16.68 dam
T 1 2,5858092 GHz 10.21 dBm Oce Bw 18.261738262 MHz TL L 25857293 GHz 10.04 dBm Oce Bw 18.461536462 MHz
T2 1 26040709 GHz 8.63 dam T2 i 2.5041908 GHz 9.56 dam
—
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 2AUG.2017 15:17.06

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 di RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.55 dBm| mili] 16.89 dBm|
e 2.6105590 GHZ| 2.6176720 GHz
e X Occ By 1B.541458541 MHz| & Oce By 1B.621378621 MHe]
- N -] B 5414585 _ —
TV T =TT ] P e,
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{
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-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.61 GHz 1001 pts Span 40.0 MHZ CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.610559 GHz 17.55 dém ML 2.817672 GHz 16.89 dBm
TL 1 2.6006893 GHz 11.39 dBm Oce Bw 18.541458541 MHz TL 1 2.6007293 GHz 8.77 dém Oce Bw 1B.62137B621 MHZ
T2 1 2,6192308 GHz 10.43 dBm T2 1 2.6193508 GHz 9.27 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum (%) x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
it fheck PAES | SPURISUECHHEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghife—kPURIOUS LINE ABS PASS
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-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2,564 GHp 1,000 MHz 2.56173 GHz -38.47 dBm -13.47 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 21.47 dBm -5.53 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -36.71 dém -23.71 d& 520 GHe 2.621 GHz 100,000 kHz 2 62001 GHe 1132 dBm L3 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56587 GHz -25.97 dém -15.97 d 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -18.35 dBm -8.35 dB
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -10.41 dBm -0.41 dB 5 525 CH= 2626 GHz 1000 MH= 5 62507 CHe 3546 dbm om 4 dn
2.570 Ghz 2.575 GHz 100.000 kHz 2.57030 GHz 20.75 dBm -9.24 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62852 GHz -38.32 dBm -13.32 dB
Y
] [ 1 ] w

Date: 2 AUG 2017 15:24:23

Date: 2 AUG 2017 15:31:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2AUG 2017 15:26.42

-t oo
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 avoPwr
BAES | SPURIGIECHNEKABS PAES
LINE_ABS PASS 20 dthMlH INE_ABS PASS
10 dBm
-10 dBm T If ‘l
SPURIDUS_LINE_ABS |
-30 dBm
-40 dBm T b -40 dBm Ao
=
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56384 GHz -35.77 dBm -10.77 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61671 GHz 7.72 dbm -22.28 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -32.98 dBm -19.98 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -23.20 dBm -13.20 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -24.77 dém -14.77 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62108 GHz -20.01 dBm -10.01 d8
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -22.56 dBm -12.56 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62510 GHz 30.02 dbm Z17.02 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57135 GHz 7.71 deém -22.29 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62609 GHz -34.56 dbm -9.56 dBb
!
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 15.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 15,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
it fheck PABS | SPURIGHEGHEEKADS PABS

20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
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Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2:545 GHz 2.564 GH2 1.000 MH2 256201 GHz -38.79 dém -13.79.d8 2,615 GHz 2.620 GHz 100.000 kHz 261965 GHz 19.58 dbm -10.42 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56493 GHz -35.29 dBm -22.29 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -11.91 dBm -1.91 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56502 GHz -27.14 dém -17.14 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -22.22 dbm “12.22 dB
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -11.98 dBm -1.98 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62503 CHe ~3% 24 dom 2224 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57038 GHz 19.61 dém -10.15 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62807 GHz -40.05 dBm -15.05 dB
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I [ 1 ] i

Date: 2 AUG 2017 15:25:33

Date: 2 AUG 2017 15:32.29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.AUG.2017 15:27.52

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.56400 GHz -37.30 dBm -12.30 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61710 GHz 6.73 dBm -23.27 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56491 GHz -33.07 dém -20.07 de 2.620 GHz 2.621 GHz 100.000 kHz 2,62000 GHz -25.10 dBm -15.10 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56889 GHz -24.73 dém -14.73 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -20.70 dbm -10.70 db
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -23.47 dém -13.47 dB 5 525 CH= 2896 GHz 1,000 MHz 262520 GHz 3234 dBm 1034 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57189 GHz £.96 dem -23.04 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62620 GHz -34.81 dBm -9.61 dB
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum (%) x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
nit Gheck PABS | SPURIGHIE CHBEKABS_ PABS
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2.545 Gz £.560 GHp 1.000 MHg 255258 GHz -39.96 dBm -14.96 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61938 GHz 20.28 dBm -9.72 de
2.560 Gz 2.565 GHz 1.000 MHz 2.56478 GHz -24.58 dBm -11.58 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62001 GHz -12.01 dBm -2.01 de
2.565 GHz 2.569 GHz 1.000 MHz 256860 GHz -11.92 dém -1.02 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62195 GHz -15.43 dBm -5.43 dB
2.565 GHz 2.570 GHz 200.000 kHz 2.56998 GHz -12.78 dBm -2.78 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62558 oHe 25 46 dBm 1246 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57056 GHz 20.97 dem -9.03 d& 2,630 GHz 2,645 GHz 1,000 MHz 2,63694 GHz -37.50 dBm -12.50 db
!
I . it ] 2
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Date: 2 AUG 2017 15:40:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dg Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.545 GHz 2.560 GHz 1.000 MHz 2.55994 GHz -35.96 dBm -10.96 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61428 GHz 5.03 dBm -24.97 dB

2.560 GHz 2.565 GHz 1.000 MHz 256219 GHz -28.39 dém -15.39 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -26.80 dBm -16.80 dB

2.565 GHz 2.569 GHz 1.000 MHz 2.56866 GHz -26.75 dBm -16.75 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62202 GHz -21.40 dBm -11.40 dB

2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -25.58 dBm -15.58 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62527 GHz -55.30 dBm -12.30 dB

2.570 GHz 2.580 GHz 100.000 kHz 2.57892 GHz .29 dBm -25.71 d8 2.630 GHz 2.645 GHz 1.000 MHz 2.63017 GHz -33.68 dBm -8.68 dB
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FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum (%) x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.395 GHZ 2.560 GH2 1,000 MHz 2.55308 GHz -39.28 dBm -14.28 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61042 GHz 21.21 dBm -8.79 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56197 GHz -33,00 dem -20.00 d& 2.520 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -13.86 dBm -3.96 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56889 GHz -28.67 dém -18.67 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62130 GHz -23.79 dBm -13.79 d8
2.569 GHz 2.570 GHz 200,000 kHz 2.56999 GHz -12.48 dBm -2.48 dB 625 GHz 2,630 GHz 1000 MH= 5 62543 CHe ~30-16 dom T iede
2.570 Ghz 2.580 GHz 100.000 kHz 2.57054 GHz 19.57 ddm -10.43 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63716 GHz -37.31 dBm -12.31 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.AUG.2017 15:37.07

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
RangeLow | Range Up RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.500 GHz 1.000 tiHz 2:55892 GHz -36.57 dBm -11.57 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61243 GHz 3.62 dBm -26.38 dB
2.560 Gz 2.565 GHz 1.000 MHz 2.56481 GHz -29.41 dBm -16.41 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62001 GHz -27.63 dBm -17.63 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -26.54 dBm -16.54 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62113 GHz -22.61 dBm -12.81 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.56998 GHz -28.52 dBm -18.52 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62507 oHe 2557 dBm 1257 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57443 GHz 3.76 dém -26.24 dB 2,630 GHz 2,645 GHz 1,000 MHz 2,63014 GHz -35.76 dbm -10.76 db
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